MANUFACTURED BY:
Backyard Discovery

B a c KYa rd 233582/6%04/2 5Drive, Pittsburg, KS 66762

DISCOVERY

Basepoint Business Centre: Rivermead Drive,Westlea, Swindon SN5 7EX Phone: 0800-118-2476
J.P. Coenstraat 7, The Bridge, The Hague, 2595 WP, Netherlands Phone: 0800-567-8990

MAPLE LEAF

PLAYHOUSE
Model # 2403048

The assembly manual must be retained
since it contains important information
— WARNING

FRYony Adult Assembly Required.
wn.2e s Not suitable for children under 36 months due to small parts.
7 FOR DOMESTIC USE ONLY. INTENDED FOR OUTDOOR USE.

CAN ICES-003 (B)/NMB-003(B)

Please visit www.backyarddiscovery.com
For the most up to date assembly manual, to register your set, or to order replacement parts
Para obtener instrucciones en espariol, visite www.backyarddiscovery.com

INS-2403048-A-MAPLE LEAF-ENG 09/17/24



Owner's Manual Basic Setup Dimensions & Assembly Notes

Selecting the correct location for your play product is important for your children’s
safety and the product’s longevity

« The safe play area refers to a zone extending 6'-7" (2006 mm) beyond the play product on all sides, including the
space above the play product.

SAFE PLAY AREA DIAGRAM

Ground Dimension Safe Play Area
3-5 7/8" (1065 mm) x 3'-10 5/8" (1186 mm) x 4'-7 3/8" (1405 mm) 167 7/8" (5078 mm) x 17'-5/8" (5199 mm)
17-5/8"
[6198 mm]
- 3-87/8" =
[1140 mm]
- 3-10 5/8" =
[1186 mm]
- =
L F = = T
e 6-7" — N g - — 0\0 S
[2006 mm] NN - - S
©3 — ] S
— 0, L L N —
{ = = \

3-57/8
[1065 mm]

-~ 3-1058" — =

[1186 mm]

[2006 mm]

6-7"

SAFE PLAY HEIGHT: 11°-2 3/8" [3400 mm]
MAXIMUM FALL HEIGHT: 4' 7-3/8" [1400 mm]

General Information:

Your set has been designed and engineered for children only and for residential use only.
A maximum of 5 children is recommended for this playhouse.



Owner's Manual Parts Identification

Wood Components (Not to Scale)

) - »

D1 | COUNTER TOP SUPPORT - W4L13444 NO1 | SIDE WINDOW SHELF - W4L19914
(x1) | 13/8x4 3/8°x5 7/8” (36x112x150) (x2) | 5/8"x2 3/8"x18 7/8" (16x60x479)
J1| COUNTER TOP SUPPORT - W4L13445 L J

(x2) | 1'x2 3/8"x5 7/8” (24x60x150) NO2 | REAR WINDOW SHELF - W4L19915

(x1) | 5/8"x2 3/8"x19 1/8" (16x60x485)

K1 | TRIANGLE SUNBURST - W4L19911 N3 |DOOR STOP - W4L13449
(x2) | 5/8"x5 1/4"x10 3/8” (16x134x265) (x1) | 5/8"x2 3/8"’x3 7/8” (16x60x100)

N4 | TIE STRAP - W4L13443
(x8) | 5/8"x2°x3 1/8” (16x50x80)

L1 | GABLE BOARD - W4L13447
(x4) | 5/8"x4 3/8'x25 3/8” (16x112x643)

" | A—

M1 | COUNTER TOP - W4L13446 N5 | SUNBURST LEG - W4L19912
(x4) | 58’3 3/8'x18 1/2" (16x86x469) (x2)5 5/8"x2 3/8’x10 1/4” (16x60x260)

N6 | SUNBURST LEG - W4L19913
(x4) | 5/8"x2 3/8°x8 1/4” (16x60x210)

DP1 |DOOR ASSEMBLY - W2A04233
(x1) | 1 1/4"x17 15/16"x13 1/8" (32x456x334)

RP1 |[LOWER ROOF PANEL - W2A04234 RP2 |UPPER ROOF PANEL PANEL - W2A04230
(x2) | 13/8"x13"x44 7/8" (35x329x1140) (x2) | 13/8"x12 3/4"x44 7/8" (35x324x1140)

-______________________________________________________________________________________________________________________________________|
3



Owner's Manual Parts Identification

WP3 | LEFT REAR CORNER PANEL - W2A02993
(x1) | 10"x38 9/16"x10 1/16" (254x980x256)

RrA

WP1 |LEFT FRONT CORNER PANEL - W2A04231
(x1) | 10 1/16"x38 9/16"x12 5/8" (256x980x320)

S

)

L~

i

|

WPS5 | LOWER CENTER WALL - W2A02978
(x2) | 11/2"x6 5/8"x20 7/8" (38x167x530)

WPG6 | UPPER CENTER WALL - W2A02979
(x2) |1 1/2"x9 3/4"x20 7/8"(38x248x530)

Wood Components (Not to Scale)

Ny

N

s

WP4 |RIGHT REAR CORNER PANEL - W2A02994
(x1) | 10"x38 9/16"x10 1/16" (254x980x256)

WP2 |RIGHT FRONT CORNER PANEL - W2A04232
(x1) | 10 1/16"x38 9/16"x12 5/8" (256x980x320)

WP7
(x1)

UPPER REAR CENTER WALL - W2A02989
1.1/2"x21 1/8"x9 3/4" (38x536x248)

i

[

WP8
(x1)

HEADER ASSEMBLY - W2A02981
3 3/8"x37 7/8"x38 7/8" (86x962x986)

WP9

(x2)

LOWER REAR CENTER WALL - W2A02990
11/2"x6 5/8"x21 1/8" (38x167x536)




Owner's Manual Parts Identification

Hardware Components

—————— 1~
H100090 | SCREW PFH H>EE> j
o6 18212 H100137 | BOLT WH
H100124 | SCREW PFH o) | 1/ax1
———— T~ 2 laxie
H100086 | SCREW PFH
«22)  |8x1 12
T T
‘» H100070 | SCREW PWH H100140 | NUT BARREL WH
(x8) 8x3/4 (x4) 1/4x7/8
H100087 | SCREW PFH
53 | 8x1 1/4
|’—:> —— 7
H100128| SCREW PWH
H100088 | SCREW PFH 02 |axss H100138 | WASHER LOCK EXT
x30) | 8x11/8 «4)  |ex15
1
*('ng‘j”"’ ‘Z‘S,REW PFH H100361| SCREW PWH

(x2)  16x7/16 H100139 | WASHER LOCK EXT

(x4) 8x15
— =

(x1)

H100537 | SCREW PFH SD H100624 | SCREW PFH BLK
(x2) 8x1 (x2) 6x5/8
{( )
L)
H1°"°°| MAGNETIC DRIVER

Tl —

H100764
(x1)

|SCREW SETTER

H100114| TORX WRENCH
(x1) T-30

T

3 == |
H100147 | TORX BIT
(x1) T-30




-3 Owner's Manual Parts Identification

Accessory Components (Not to Scale)

ABPO0025 | s1ovE KIT A6P00023 | FLOWER POT HOLDER

-

M
Backvard

DISEGVERY

dﬁ

A6P00020
A"’(B})” PHONE KIT

790020 | knoB KIT

AG6P00024
799024| FAucET KIT

BE SURE TO WASH ALL PLASTIC TOYS BEFORE USE.

A6P00340 AGP00339
700340 | LapLE 700339 | spatuLA




Owner's Manual Parts Identification

Accessory Components (Not to Scale)

B [ [ B

AMOOST7| METAL TIE STRAP

AG'Z?,‘)’°32 | SURFACE MOUNT BASIN

A4M09528 | BYD ID TAG (MEDIUM) AGES 2-10

C© -
A6P00290

DOOR BELL PLATE
ikl A109174| poor BELL




;g{:j) STEP 1 |
PRE-ASSEMBLY - SORTING PARTS

It is critical for ease of assembly that you take the time to sort and organize the wood and hardware.

WOOD PARTS:

- Organize wood parts by the three-digit, alpha-numeric number stamped on each board (ex. P01).
- If there are multiple boards with the same stamped number, stack those pieces together.

- Stamps can be found on the flat surface of the boards or on the end of the boards.

- Allow yourself plenty of room - the wood pieces can take up a significant amount of space.

NOTE: CARTONS ARE NOT ORGANIZED BY BOARD NUMBER.

J
:

j (o 7 ! /i A Qo1 f-" ‘fHM FE
Y isoy oot il " Niieozmay

HARDWARE PARTS:

- We recommend that you have a separate table to organize the hardware.

- Hardware bags are printed with a seven-digit, alpha-numeric part number.

» You can organize your hardware by part number or group by hardware type (i.e. bolts, nuts, etc.).
- During assembly you only need to reference the last four digits of the number.

BOLT WH
5/16 x 2-1/2

H100194

(x2) 1

8



=emm———D
Phillips Head

Open End Wrenches 1/2" & 9/16"

1/8" 3/16" 3/8" & 7/16" Drill Bits a/

3/8" Drive Ratchet, 1/2" &
- 9/16" STD Sockets 1/2" & 9/16" Deep Sockets

Phillips Screw Driver

Cordless Dirill or
Electric Drill

Claw Hammer

Tape Measure

Square

Level 24"




g seer [

i) ==/4
TIVLERN

WP4 | RIGHT REAR CORNER PANEL - W2A02994
(x1) [ 10"x38 9/16"x10 1/16" (254x980x256)

WP3 | LEFT REAR CORNER PANEL - W2A02993
(x1) | 10"x38 9/16"x10 1/16" (254x980x256) N

777777
=N

o
WP1 |LEFT FRONT CORNER PANEL - W2A04231 WP2 |RIGHT FRONT CORNER PANEL - W2A04232
(x1) | 10 1/16"x38 9/16"x12 5/8" (256x980x320) (x1) | 10 1/16"x38 9/16"x12 5/8" (256x980x320)

4 NOTE: N\
| POSITION WALL PANELS AS SHOWN |
‘ BELOW. VERIFY THE CORRECT PANEL‘
|

PLACEMENT BY CHECKING THE HOLE
LOCATIONS AS SHOWN BELOW. J

w3y —
LEFT REAR CORNER PANEL

NOTE HOLE LOCATIONS ! ]
i ?
Al B =
; - q
NOTE HOLE LOCATIONS —=| | =
| T "\ NOTE HOLE LOCATIONS
] -
o
—
WP1 7 i/ WP4 ;1)
LEFT FRONT CORNER PANEL — RIGHT REAR CORNER PANEL
NOTE HOLE LOCATIONS

WP2 &7
RIGHT FRONT CORNER PANEL

10



D 2 STEP 2

B

[

| I

WP5|LOWER CENTER WALL - W2A02978
(x1) |1 1/2"x6 5/8"x20 7/8" (38x167x530)

(x1)

WPG6 | UPPER CENTER WALL - W2A02979

1.1/2"x9 3/4"x20 7/8"(38x248x530)

&@

H100085 | SCREW PFH

(x10)

8x1

WP5 ;7
LOWER CENTER WALL

WP6 1)
UPPER CENTER WALL

11

\\ SCREW - 1"

085 0

e

A




==

| I
H100085| SCREW PFH

WP8|LOWER REAR CENTER WALL - W2A02990 (x10) 8x1
(x1) | 1 1/2"x6 5/8"x21 1/8" (38x167x536)

WP7|UPPER REAR CENTER WALL - W2A02989
(x1) |1 1/2'x21 1/8"X9 3/4" (38x536x248)

085 10
SCREW - 1"

: .
| BLWPB (x7)

LOWER REAR CENTER WALL

12



> 2 STEP 4

i |

B [

t@

H100085 | SCREW PFH

LOWER CENTER WALL - W2A02978
V\Q:;)S 1 1/2"x6 5/8'x20 7/8" (38x167x530) WP6 |UPPER CENTER WALL - W2A02979 (x10) &x1
1) |1 1/2'x9 3/4"x20 7/8"(38x248x530)
WP6 7
UPPER CENTER WALL
085 «70)
SCREW - 1" WP5 47
LOWER CENTER WALL

/i)

13



DP1 |DOOR ASSEMBLY - W2A04233
(x1) | 11/4"x17 15/16"x13 1/8" (32x456x334)

b@

H100088 | SCREW PFH
(x6) 8x11/8

DP1 41
DOOR ASSEMBLY

P

- v,
s
N IS
. N
S
Y

e
.ﬂ'\,
| iy
S g
\ L1~
N |4
S
\ ’
~ |~
b .
\

R

\) NOTE PILOT HOLES

S
©

|

fe]
s

088 o
SCREW -1 1/8"




D 2 STEP 6

A4M00517 H100070| SCREW PWH
x1) METAL TIE STRAP (x8) 8x3/4
S0, N

NS
f ' TIP: \
ALIGN TIE STRAP WITH PILOT
HOLES AND ASSEMBLE AS J

070 x5
SCREW - 3/4" \

517 1) .
METAL TIE STRAP




&I::::::D

H100090 | SCREW PFH
(x4) 8x2 1/2"

WP9

x2)

3 3/8"x37 7/8"x38 7/8" (86x962x986)

( NOTE: \
| REST HEADER ASSEMBLIES ON ‘

| THE WALL PANELS AND ASSEMBLY ]
AS SHOWN.

WP9 2

NOTE NOTCH
o oTC HEADER ASSEMBLY

LOCATION.

SCREW - 2 1/2"

16



N4
(x8)

TIE STRAP - W4L13443
5/8’x2’x3 1/8” (16x50x80)

b@

H100087 | SCREW PFH
(x32) 8x1 1/4

087 32
SCREW - 1-1/4"

NOTE PILOT HOLES

17




sz seeo I

—)

L1|GABLE BOARD - W4L13447 H100137| BOLT WH H100138| WASHER LOCK EXT H100139 | WASHER LOCK EXT H100140| NUT BARREL WH
(x4) | 5/8"x4 3/8"x25 3/8” (16x112x643) (x4) 1/4x1 (x4) 6x15 (x4) 8x15 (x4) 1/4x7/8

137 s
BOLT WH - 1"

138 v

139 v
WASHER - 8x15 L1 s

GABLE BOARD
140 s

NUT BARREL - 7/8




STEP 10

TRIANGLE SUNBURST - W4L19911
5/8x5 1/4°x10 3/8” (16x134x265)

K1
(x2)

SUNBURST LEG - W4L19913
5/8x2 3/8"x8 1/4” (16x60x210)

8x11/8

H100088| SCREW PFH
A (x20)

SUNBURST LEG - W4L19912 N6
5/8°x2 3/8’x10 1/4” (16x60x260) (x4)

H100086 | SCREW PFH
(x4) 8x11/2

N6 7
SUNBURST LEG

N5 «7)
[SUNBURST LEG

s 088 ;s
SCREW - 1 1/8"
= N6 «7)

z T ~~ °> SUNBURST LEG

{ / K1 &7
i /TRIANGLE SUNBURST

SUNBURST ASSEMBLY

REPEAT STEP TO COMPLETE
TWO SUNBURST ASSEMBLIES.

NOTE:

088 s
SCREW -1 1/8"

~

19

SUNBURST ASSEMBLY
FROM ABOVE.

086 v
SCREW -1 1/2"




Yy STEP 1

RP2 | UPPER ROOF PANEL PANEL - W2A04230
(x2) | 13/8"x12 3/4"x44 7/8" (35x324x1140)

":v

H100086 | SCREW PFH
(x8) 8x1 172

REPEAT ON OPPOSITE END

086 v
SCREW -1 1/2"

RP2 ;2

UPPER ROOF PANEL




Y seer I

%jl>

H1 00086| SCREW PFH
(x8) 8x11/2

RP1|LOWER ROOF PANEL - W2A04234
x2) " "x44 7/8" (35x329x1140)

REPEAT ON OPPOSITE END

N RP1 1)
N = LOWER ROOF PANEL
N
~ AN
A\

;
\
N




Y s I

L J H100087 | SCREW PFH

NO1 | SIDE WINDOW SHELF - W4L19914 x2) 8x1 1/4
(x1) | 5/8"x2 3/8"x18 7/8" (16x60x479)

r— 7
| INSIDE VIEW |
| |
I |
I 3 I
| il |
I I
I € ;,4 FLUSHI
I I
I - 1 I
L _|

087 o
SCREW - 1-1/4"
—
v I N
/ AN
\

NO1 »7)— >
SIDE WINDOW SHELF \ o

22



STEP 14

EW PFH

8x1 1/4

H100087| SCR
(x2)

SHELF - W4L19915
)

/8" (16x60x485,

| REAR WINDOW

(x1) | 5/8"x2 3/8'x19 1

N02

INSIDE VIEW

087 2
SCREW - 1-1/4" }Y
| X/\*

/
|
|
\
\\
T~

NO02 7

REAR WINDOW SHELF

23



s seers [

L J H100087 | SCREW PFH

NO1 | SIDE WINDOW SHELF - W4L19914 x2) 8x1 1/4
(x1) | 5/8'x2 3/8"x18 7/8" (16x60x479)

’ % ﬁ \\ 087 «2

24



s seets [N
r—

(x2) 8x21/2"
D1|COUNTER TOP SUPPORT - W4L13444
(x1) | 13/8°x4 3/8'x5 7/8” (36x112x150)

f NOTE:
ALIGN PILOT HOLES IN D1 AND
ASSEMBLE.

D1 4«1 \§
COUNTER TOP SUPPORT

090 2
SCREW -2 1/2"

25



sz sz [
L -

H100087 | SCREW PFH
COUNTER TOP SUPPORT - W4L13445 o4 |sx1 14
1’x2 3/8"x5 7/8” (24x60x150)

J1
x2)

__________ A
| INSIDE VIEW |
| |
| j j |
| - i |
oe=rT

' i <F
| . =
| ARG l |
| = |
- - |

. /
J1 wr)
COUNTER TOP SUPPORT |
B )
\\ — 087 12
~__ SCREW - 1-1/4"
REPEAT ON OPPOSITE WALL

26



Y sweis I

H100087 | SCREW PFH
(x8) 8x1 1/4

M1 | COUNTER TOP - W4L13446
(x4) | 5/8'x3 3/8"x18 1/2” (16x86x469)

087 s
SCREW - 1-1/4"

l\e— 1/2in l«— 3/8in I
[12 mm] ﬁ [9 mm] ]
-k B
N CORRECT BOARD ASSEMBLY V

M1 s
COUNTER TOP

27



|>§'

H100086 | SCREW PFH
(x2) 8x11/2

086 o
_ SCREW - 11/2"

0>

024, —_—
FAUCET KIT

28



[
|

_ .
| S
w
_wﬁm
= p4 .
M% _0 , \= _ m
bsoo oCl e - - n ......... 2
g _F S _ o
£ L s B 2
=
[0
Q
<
e
a

STEP 20

AG"('X",‘)’°32|SURFACE MOUNT BASIN

|

29



0|

rElsrels
H100088 | SCREW PFH
) (x4) 8x11/8

A67,93025|3TOVE KIT

088 v —,
SCREW - 11/8" |

[
\
02547 —
STOVE KIT

\

30



P  STEP22

DOOR STOP - W4L13449
5/8x2 3/8’x3 7/8” (16x60x100)

N3
(x1)

&Ijl>

H100087 | SCREW PFH
(x3) 8x1 1/4

087 3 N

SCREW - 1-1/4" %

15/8in
[40 mm]

31



Yy STEP23

A6P00020
) IKNOB KIT

TIP:

‘ > WHEN DOOR LATCH IS IN THE ‘
| UNLOCKED POSITION IT SHOULD |
N FACE IN THE UPWARD DIRECTION.

NOTE ARCH IN FACE
PLATE FACES UP.

§\ /
| —
[

/" FACE PLATE

SCREW - 3/4" (x2) e
INCLUDED IN KNOB KIT T

32



| [

’ H100124 | SCREW PFH
\ (x2) 8x1/2
A1100132| pHONE KIT

\
TIP:

‘ - CENTER PHONE AND MOUNT ‘
USING THE DIMSENSION BELOW
\\ OR YOUR DESIRED LOCATION. J

N 13247
PHONE KIT

\
/
/

@i 124 2

SCREW PFH 8x1/2

33



ﬁ@

SCREW PFH

8x1

H100085
(x8)

AG'?XOz‘)mZ"'l FLOWER POT HOLDER

REPEAT ON OPPOSITE SIDE

FLOWER POT HOLDER

\ .
\ !
1 1. ‘
‘\,,,,,,,,,,,,,,;,,,,, =) I
B - 13 ’
)
| ] £

“ .
/ ’ ‘ '

!

f !

' !

.

!

SCREW - 1"

LOCATIONS

\
/
\ o
L/ NOTE HOLE

[fiaTEasTIay,
G
saw/lf
T I TT]

U

34



......
= swee2e
e o o
& :
H100361| SCREW PWH
(x2) 8x7/16

A4'V}2?)528 | BYD ID TAG (MEDIUM) AGES 2-10

528 1)
BYD ID TAG (MEDIUM) AGES 2-10

361 o \\///
SCREW - 7/16"

35



A6P00290
(x1)

STEP 27

I DOOR BELL PLATE

o
o

A100174| poor BELL

H100537 | SCREW PFH SD

(x2) 8x1

[

H100624| SCREW PFH BLK
(x2) 6x5/8

T
\

| =
§
§

—
=
=
—
—
Ny

—

/

/ N\

§
174 ()(7)\ ﬂ

DOOR BELL

537 x2 \\
SCREW - 1"

36

il

NOTE PILOT
/ HOLES.

g 290 «7)
\ DOOR BELL PLATE

g,

624 o
SCREW - 5/8"




ol STEP 28

A100174| boor BELL

NOTE:

-DO NOT MIX OLD AND NEW
BATTERIES.

-DO NOT MIX ALKALINE,
STANDARD (CARBON-ZINC), OR
RECHARGEABLE (NI-CAD, NI-MH,
ETC.) BATTERIES.
-NON-RECHARGEABLE BATTERIES
ARE NOT TO BE RECHARGED.
-ONLY BATTERIES OF THE SAME
OR EQUIVALENT TYPE AS
RECOMMENDED ARE TO BE USED.
-BATTERIES ARE TO BE INSERTED
WITH THE CORRECT POLARITY.
-EXHAUSTED BATTERIES ARE TO

— — — — — — — — — — — —
N s . — — — — — — — — —

BE REMOVED FROM THE TOY OR [ NoTE: ]
N D o A ha e, | USING A SCREW DRIVER, REPLACE BATTERIES BY |
“THE SUPPLY TERMINALS ARE REMOVING SCREW IN BATTERY COVER, REMOVING
NOTTO BE SHORT-CIRGUITED. | BATTERY COVER AND FOLLOWING DIREGTIONS FOR |

BATTERY REPLACEMENT LOCATED ON THE BATTERY

—_— | COVER. |

LR44 .3
BATTERY (INCLUDED)

174 1)
DOOR BELL

,——q

A\ |
| WARNING:
| 1. KEEP BATTERIES OUT OF THE REACH OF CHILDREN.

2. SWALLOWING MAY LEAD TO SERIOUS INJURY OR DEATH IN AS LITTLE AS 2 HOURS, DUE TO CHEMICAL BURNS AND POTENTIAL
| PERFORATION OF THE ESOPHAGUS.
| 3. IF YOU SUSPECT YOUR CHILD HAS SWALLOWED A BUTTON BATTERY, IMMEDIATELY SEEK URGENT MEDICAL ASSISTANCE.

4. EXAMINE DEVICES AND MAKE SURE THE BATTERY COMPARTMENT IS CORRECTLY SECURED, E.G. THAT THE SCREW OR OTHER
| MECHANICAL FASTENER IS TIGHTENED. DO NOT USE IF COMPARTMENT IS NOT SECURE.

5. DISPOSE OF USED BUTTON BATTERIES IMMEDIATELY AND SAFELY. FLAT BATTERIES CAN STILL BE DANGEROUS.
l 6. TELL OTHER OF THE RISK ASSOCIATED WITH BUTTON BATTERIES AND HOW TO KEEP THEIR CHILDREN SAFE.

— — — — ——






